
- 

_ _ _ _ _ _ _ _ _ _ _ _ 



SAFETY FIRST! 

1. READ THE INSTRUCTION BOOK THOROUGHLY 
before attempting to operate or carry out any 
maintenance on the machine.  If you do not 
understand any part of this manual, ask your dealer 
for assistance. 

  
2.  ALWAYS CARRY OUT SAFE 

MAINTENANCE.  Never clean, adjust or 
maintain the machine until the engine has 

been stopped, the machine come to rest, the PTO 
disengaged and the key removed. 

 

3.  NEVER WORK UNDER A MACHINE 
RAISED ON THE 3-POINT LINKAGE unless 
it is securely supported. 

 
4. NEVER OPERATE THE MACHINE WITH ANY 
PARTS OR GUARDS MISSING.  Check that all 
guards including the PTO shaft guards are in good 
condition and in place before operating the 
machine. 

 
5. OPERATE SAFELY.  Before starting work, check 
that there are no persons or animals in the 
immediate vicinity of the machine or tractor.  
Always maintain full control of the tractor and 
machine. Ensure that you know how to stop the 
tractor and machine quickly in case of emergency. 

6. SECURE THE PTO GUARD BY MEANS OF 
CHECK CHAINS to suitable points on the tractor 
and machine to prevent the outer plastic shield from 
rotating. 

 
7. NEVER STAND BETWEEN THE MACHINE AND 
THE TRACTOR WHEELS. 

 
8.  DO NOT WEAR LOOSE OR RAGGED CLOTHING 
 
9. BEWARE OF DUST.  Under dusty conditions, 
keep the cab windows and doors closed.  The use 
of a dust mask conforming to EN149 is strongly 
recommended. 

 
10. BEWARE OF HIGH NOISE LEVELS.  

Some tractor/implement combinations give 
noise levels in excess of 90dB at the 
operator's ear. Under such circumstances, 

ear defenders should be worn.  Keep cab windows 
and doors closed to reduce noise level. 

 

Throughout this handbook, the term `tractor' is used to 
refer to the power source used to drive the machine.  It 
does not necessarily refer to a conventional 
agricultural tractor. 

HEALTH AND SAFETY AT WORK  

Our equipment is designed so as to conform with 
current Health & Safety Regulations and therefore 
poses no significant hazard to health when properly 
used. Nevertheless, in the interests of all concerned, it 
is essential that equipment of our manufacture is used 
in accordance with the instructions that are supplied or 
are available from our Technical Staff. 
 
Legislation requires that all operators are instructed in 
the safe operation, cleaning and maintenance of 
equipment and machines.  This handbook forms part 
of that instruction and it must be read and understood 
before fitting the machine onto the tractor or attempting 
to use it. 
 
 

Your supplier is responsible for carrying out any 
necessary pre-delivery inspection, fitting the machine 
onto the tractor and test running.  The supplier must 
also give instruction in the safe use, maintenance and 
adjustment of the machine. 
 
In the interests of safety, please ensure that the 
instructions referred to above are brought to the 
attention of all your employees who are to use the 
equipment.  We recommend that the use of this 
equipment is restricted to capable trained operatives. 
Persons under the age of sixteen should not operate 
the machine and should be kept away from where it is 
being used. 

WARRANTY 
The standard warranty is for 12 calendar months against 
faulty materials and workmanship.  Components 
supplied as part of the original machine, but 
manufactured by another company, e.g. PTO shafts, 
wheels etc., are subject to the original manufacturer's 
conditions and warranty. 
 

Where repairs are carried out under warranty:- 
 
a) Claims for the fitting of non original parts will not be 
considered unless prior agreement has been obtained. 
 

b) The repairer must be advised that the work is to be 
the subject of a warranty claim beforehand. 
c) Any claim must be submitted within four weeks of the 

repair. 
 
d) The damaged parts must be retained for inspection 
and returned carriage paid if required. 
 
The right to withdraw warranty is reserved if:- 
 
a)  Non-original parts are fitted. 
 

b)  The machine has been abused, badly maintained or 
used for purposes other than that for which it was 
designed.  



INDEX 
  
  

PARTS LIST 
 

  Page 

 

  Tailgate ram 2 

   Chute ram 2 

   Unbraked axle 3 

   Braked axle 4 

   FAD axle hub assembly  5 

   RIMA axle hub assembly  5 

   Chassis 6 

   Floor assembly 7   

   Front housing & rotor 8 

   Drawbars 9 

   Sloping flange giraffe chute & housing 10 

   Right hand outlet chute & housing 12 

   Bed chain drive 13  

   1010 Twin crossbeater & drive 14 

   Body panels 16 

   Solenoid valve 18 

   Decals 19 

   Pressure line filter 19 

   Weigh cell components 20 

   Hydraulic hoses 22 

   Remote tailgate switch 23 

   Electric controls 24 

   Walterscheid - Combined slip and overrun clutch 25 

   Walterscheid ï Wide angle C.V. joint 26 

   Comer PTO shaft - Combined slip and overrun clutch 27 

   Comer PTO shaft ï Wide angle C.V. joint 28 

   Lights 29 

   Wiring diagram ï lights & tractor lead rear cover 

  

1 



2 

CHUTE RAM  Closed centres 386, Open centres 642, Stroke 256. 

Ref. Description       Part No. Qôty. Ref. Description Part No. Qôty. 
 

TAILGATE RAM (With Pilot Operated Check Valve) 
 Closed centres 571, Open centres 971, Stroke 400 

Ram assembly CYL1135 2 

Seal kit (items 1,10,11,13 & 14) HYD4813 1 
(Check valve seals not included, see item 16) 

1 Wiper seal HYD4517 1 

2 Wiper seal housing CYL1004 1 

3 Rod seal back up ring DC1233 1 

4 Cylinder assembly CYL1136 1 

5 Piston rod CYL1067 1 

6 Piston body CYL1138 1 

7 Piston end CYL1139 1 

8 Restrictor 1.3mm HYD1746 1 

 

 

 

9 Locknut M20 FAS2336 1 

10 Seal HYD4498 1 

11 "O" ring HYD4007 1 

12 Rod seal housing CYL1137 1 

13 "O" ring HYD4050 1 

14 "U" packing HYD4327 1 

15 Pilot operated check valve CYL1128 1 

16 Check valve seal kit (not shown) HYD4870 1  

Ram assembly CYL1084 1 

Seal kit (items 4, 5, 8 & 10) HYD4860 1 

1 Piston CYL1075 1 

2 Cylinder body CYL1082 1 

3 Restrictor 0.8mm dia HYD1746 2 

4 Rod seal 25mm  HYD4496 1 

5 Wiper seal 16mm HYD4524 1 

6 Piston rod CYL1083 1 

 

 

 
 

7 Wiper seal housing CYL1077 1 

8 "O" ring B.S. 216 HYD4039 1 

9 Rod seal housing  CYL1076 1 

10 "O" ring B.S. 017 HYD4033 1 

11 Piston seal 40mm dia. HYD4431 1 

12 Grease nipple ı ñ BSF BRG5004 2 

Ref. Description       Part No. Qôty. Ref. Description Part No. Qôty. 



UNBRAKED AXLE 

Ref. Description Part No. Qôty. Associated Components Part No. Qôty.
  
1 Wheel nut WE0909 12  
2 Wheel 305/55 R22.5 6 Stud WE1280 2 
3 Unbraked axle  SC4890 1  Bolt M20 x 140 FAS9742P 4
    Plain washer M20 FAS2347P 4 
    Locknut M20 FAS2336 4 

3 

UNBRAKED AXLE ASSEMBLY 

Ref. Description   Part No.  Qty.    Ref.    Description   Part No.     Qty.
       
Unbraked Axle Complete  SC4890  1    5     Inner Bearing      BRG1209   1      
1 Hub Cap   WE1504  1    6      Oil Seal 65 X 120  BRG3067    1 
2 Crown Nut   WE1505  1            7        Elastic Pin   WE1510    1 
3 Hub    WE1509  1            8         Wheel Stud M18 x 50  
4    Outer Bearing  BRG1231  1          (1.5mm pitch)   WE0908      6 
             9     Wheel Nuts M18 Fine WE0909     6
       



4 

BRAKED AXLE 

Ref. Description Part No. Qôty. Associated components Part No. Qôty.
  

1 Ratchet handbrake assembly  SC4880 1 Setscrew M10 x 25 FAS2654P 2
    Plain washer M10 FAS2344P 2
    Locknut M10 FAS2333 2 

2 Handbrake adjuster  SC4866 1 Bolt M12 x 40 FAS9680P 1
    Rope collar TRM1038 1
    Locknut M12 FAS2334 1
    Plain nut M10 FAS2303P 2 

3 Handbrake cable SC4909 1 Rope grip 8mm ROP1291 1
  

4 Brake equaliser SC4917 1 Bolt M12 x 45 FAS9681P 1
    Locknut M12 FAS2334 1
       

5 Braked axle  SC4801 1 Bolt M20 x 140 FAS9742P 4
    Plain washer M20 FAS2347P 4
    Locknut M20 FAS2336 4 

6 Wheel 385/55 R22.5 8 Stud WE1270 2 

7 Wheel nut WE0909 16 

8 Brake cylinder TB1101 1 Seal kit - brake ram 35mm CYL1212 1 
 

9 Brake return spring (185 x 3.3) SPR4612 2 



5 

Braked RIMA Axle Assembly SC4801 1 

1 Hub cap WE1504 1 

2 Crown nut WE1505 1  

3 Outer bearing BRG1231 1 

4  Wheel nut M18 fine WE0909 8 

5 Brake drum  WE1511 1 

6 Wheel stud M18 x 50 (1.5 pitch) WE0908 8 

7 Inner bearing  BRG1209 1 

8 Brake shoe pivot bolt WE1512     1       

9 Oil seal 65 x 120mm BRG3067 1 

10 Brake shoe 300 x 60mm       WE1513 2  

11 Elastic pin WE1510 1 

12 Spring washer M16  FAS2356P 1 

13 Plain nut M16  FAS2305 1 

14 Recoil spring  WE1514 2 

15 Cam shaft WE1515 1 

RIMA AXLE 

FAD AXLE 

Ref. Description Part No. Qôty. Ref. Description Part No. Qôty. 

Braked FAD axle complete SC4801 1 

 

1 FAD hub cap WE0952 1 

2 Crown nut WE0953 1 

3 Outer bearing BRG1237 1 

4 Wheel nut M18 (Fine) WE0909 1 

5 Brake drum WE0954 1 

6 Wheel stud M18 x 50  (1.5 pitch) WE0908 8 

7 Inner bearing BRG1238 1 

8 Pivot pin WE0955  1 

9 Recoil spring  WE0956 2 

10 Oil seal BRG3073 1 

11 Brake shoe WE0957 2 

12 Split pin WE0830FADK    1 

13 Spring washer M16  FAS2356P 1 

14 Metal lock nut M16  FAS2305 1 

15 Guide bush WE0958 1 

16 CAM shaft WE0959 1 

Ref. Description Part No. Qôty. Ref. Description Part No. Qôty. 



6 

Ref. Description Part No. Qôty. Associated components Part No. Qôty.
  

1 Chassis SC5210 1 Setscrew M12 x 25 FAS2677P 2
    Locknut M12 FAS2334 2 

2 Front plate LH  SC4807 1 Setscrew M10 x 25 FAS2654P 1
    Plain washer M10 FAS2344P 1
    Locknut M10 FAS2333 1 

3 Sealing strip SC4667 1 Setscrew M10 x 25 FAS2654P 7
    Locknut M10 FAS2333 7 

4 Clamp plate SC4621 1  
       

5 Front plate RH  SC4808 1 Setscrew M10 x 25 FAS2654P 1
    Plain washer M10 FAS2344P 1
    Locknut M10 FAS2333 1 

6 Front lower panel SC4806 1 Setscrew M10 x 20 FAS2652P 5
    Cup square bolt M10 x 25 FAS9262P 4
    Plain washer M10 FAS2344P 9
    Locknut M10 FAS2333 9 

7 Chain runner SC5221 2 Cup Square M12 x 30 FAS9283P 8
    Plain washer M12 FAS2345P 8
    Locknut M12 FAS2334 8 

8  Front lower inspection panel SC5222 1 Setscrew M10 x 25 FAS2654P 2
    Plain washer M10 FAS2344P 2
    Locknut M10 FAS2333 2 

9 Middle lower inspection panel SC4928 1 Setscrew M10 x 25 FAS2654P 4
    Plain washer M10 FAS2344P 4
    Locknut M10 FAS2333 4 

10 Rear lower inspection panel SC4929 1 Setscrew M10 x 25 FAS2654P 2
    Plain washer M10 FAS2344P 2
    Locknut M10 FAS2333 2
    Cup square bolt M12 x 30 FAS9283P 2
    Plain washer M12 FAS2345P 2
    Locknut M12 FAS2334 2 

11 Hinged inspection panel SC4930 1 Sealing pin 1167-9 FAS6033 2 

12 Tailgate ram CYL1135 2 Tailgate pivot pin TRM0738 2
    Tailgate ram pin SC4911 2
    Spring tension pin FAS4131S 6 
    Bolt M8 x 45 FAS9633P 2
    Locknut M8 FAS2302 2 

CHASSIS 



7 

Ref. Description       Part No. Qôty Associated components Part No. Qôty. 
 

1 Floor section  SC5211 1 Setscrew M12 x 25 FAS2677P 2
    Setscrew M12 x 35 FAS2678P 4
    Setscrew M12 x 45 FAS2681P 4
    Plain washer M12 FAS2345P 20
    Locknut M12 FAS2334 10 

2 Round plastic insert 35mm  SC4374 4 

3 Front sprocket scraper  SC4327 2 Setscrew M12 x 30 FAS2678P 4
    Spring washer M12 FAS2374P 4 

4 Bearing BRG1313 2 Setscrew M16 x 40 FAS2703P 8
    Locknut M16 FAS2335 8
    Grease nipple M6 BRG5030 2 

5 Bearing mounting plate SC5213 2 Cup square bolt M12 x 25 FAS9282P 8
    Plain washer M12 FAS2345P 8
    Locknut M12 FAS2334 8 

6 Front sprocket SC5212 1  

7 Slat c/w extension SC4666 12 

8 Chain joiner  SC3351 24 Locknut M12 FAS2334 48 

9 Chain section ï 11 links SC3368 12 

10 Chain section ï 13 links SC3367 12 

11 Rear wheel scraper SC4326 2 Setscrew M12 x 30 FAS2678P 4
    Spring washer M12 FAS2374P 4 

12 Bed chain tensioner SC4324 2 Plain washer M20 FAS2347P 4
    Plain nut M20 FAS2306P 4
    Grub screw M10 x 10  FAS8446 2 

13 Chain wheel SC4323 2 Bush  BRG2424 4 

14 Rear bed chain shaft SC4735 1 Grease nipple 1/8ò BSP  BRG5001 2 

15 Rear floor section SC4731 1 

FLOOR ASSEMBLY 



8 

Ref.     Description       Part No. Qôty. Associated components Part No. Qôty. 

Rotor c\w paddles  SC4617 1 items 1 & 2 

1 Paddle (5 Bolt Fixing) SC4616 8 Setscrew M12 x 30 FAS2678P 48
    Locknut M12 FAS2334 48 

2 Rotor SC4502 1 Setscrew M14 x 45 FAS2696P   1
    Washer 75 x 15 x 10 FAS4805P   1 

3 Front housing   SC5220 1 

4 Sprocket 14 Tooth  SC3356 1 Key 10 x 8 x 40 FAS8120   1
    Setscrew M10 x 30 FAS2655P   1
    Spring washer M10 FAS2354P 1
    Washer 45 x 10 x 5 FAS2412P   1 

5 Flange bearing 1 
3
/8ò BRG1305 1 Grease nipple M6 straight BRG5030   1

    Setscrew M12 x 35 FAS2679P   2
    Plain washer M12 FAS2345P   2
    Locknut M12 FAS2334   2 

6 Drive adjustment plate SC4120 1 Setscrew M12 x 100 FAS2691P   1
   Plain nut M12 FAS2304P 1
   Locknut M12 FAS2334   2 

7 Tied bolts SC4169 1 

8 Layshaft - Comer SC4620 1 End yoke PTO2794   1
 Layshaft - GB Gearboxes SC4168 1 Cross journal kit PTO2321   1
 Layshaft - BIMA SC5004 1 Setscrew M12 x 80 FAS2688P   1
    Plain nut M12 FAS2304   1 

9 Lower access panel SC4052 1 Cup square bolt M8 x 20 FAS9241P   2
    Plain washer M8 FAS2343P   2
    Locknut M8 FAS2332   2 

10 Gearbox - Comer SC4100 1 Setscrew M14 x 25 FAS2699P 11
 Gearbox - GB (Illustrated) SC4170 1 Shake proof washer M14 FAS9206 11
 Gearbox - BIMA SC5000 1 Key 18 x 11 x 70 FAS8128   1 

FRONT HOUSING & ROTOR 



11 Gear selection lever - Comer SC3971 1 Bolt M8 x 16 FAS2625P   1
 Gear selection lever - GB SC4259 1 Plain washer M8 FAS2343P   1
 Gear selection lever - BIMA SC5007 1 

12 Gear change rod - Comer & GB SC4347 1 R clip 2.5mm FAS6002P 2
 Gear change rod - BIMA SC5008 1 

13 Gear change handle SC4348 1 Bolt M10 x 60 FAS9661P   1
    Plain washer M10 FAS2344P 3
    Plain nut M10 FAS2303P 1
    Locknut M10 FAS2333 1 

14 Gear change grip SC4371 1 

15 Hose carrier bracket  SC3739 1 Setscrew M12 x 30 FAS2678P 2
    Washer M12 FAS2345P 2
    Locknut M12 FAS2334 2 

16 Hose carrier  SC5237 1 Setscrew M12 x 30 FAS2678P 4
    Washer M12 FAS2345P 4
    Locknut M12  FAS2334    4       

17 Strap re-useable FAS9001 3 

18 Instruction book holder SC4668 1 Setscrew M6  x 25 FAS2603P 3
    Washer M6 FAS2342P 3
    Locknut M6 FAS2330    3  

19 Blockage removal tool SC1247 1 

Ref. Description Part No. Qôty. Associated components Part No. Qôty. 

DRAWBARS 

Ref Description       Part No. Qôty. Associated components Part No. Qôty 
 

Clevis hitch drawbar assembly  SC4897 1 Items 1,  2 & 5 

1 Drawbar beam  SC4898 1 Bolt M20 x 75 FAS9735P   4
    Plain washer M20 FAS2347P   4
    Locknut M20 FAS2336   4 

2 Drawbar clevis SC3665 1 Setscrew M12 x 35  FAS2679P   6
    Plain washer M12 FAS2345P 12
    Locknut M12 FAS2334   6 

Jack kit  SC4069 1 Items 3 & 4 

3 Jack SC1421 1 Pin FAS6508   1
    Lynch pin FAS6102   1 

4 Jack transport socket  SC4916 1 Setscrew M12 x 30  FAS2678P   1
    Plain washer M12 FAS2645P   1
    Locknut M12 FAS2334   1 

5 PTO rest SC4034 1 Setscrew M8 x 25  FAS2629P   2
    Plain washer M8 FAS2343P   4
    Locknut M8 FAS2332   2 

Fixed drawbar assembly  SC4896 1 Items 5 & 6 

6 Drawbar beam SC4870 1 Bolt M20 x 75 FAS9735P   4
    Plain washer M20 FAS2347P 4
    Locknut M20 FAS2336 4 

9 



 Ref. Description       Part  No. Qty. Associated Components Part No.  Qty. 

Top housing kit SC5204 1 
(comprising items 1 - 12 & 16 - 19) 

Hinged feed slide kit SC5208 1 
(Comprising Items 20 - 22) 

Swivel chute motor assembly  SC3775 1 
(comprising items 13 - 15) 

1 End deflector SC4044 1 Setscrew M12 x 35 FAS2679P 2
    Plain washer M12 FAS2345P 2
    Locknut M12 FAS2334 2 

2 Top link SC4047 2 Bolt M12 x 50 FAS9682P 2
    Bolt M12 x 55 FAS9683P 2
    Plain washer M12 FAS2345P 4
    Locknut M12 FAS2334 4 

10 

SLOPING FLANGE GIRAFFE CHUTE & HOUSING 



Ref. Description       Part  No. Qôty. Associated components Part No.  Qôty. 

3 Mid deflector SC4043 1 Bolt M12 x 45 FAS9681P 2
    Plain washer M12 FAS2345P 2
    Locknut M12 FAS2334 2 

4 Lower link LH SC4046 1 Bolt M12 x 50 FAS9682P 2
    Plain washer M12 FAS2345P 2
    Locknut M12 FAS2334 2 

5 Lower link RH SC4330 1 Bolt M12 x 50 FAS9682P 2
    Plain washer M12 FAS2345P 2
    Locknut M12 FAS2334 2 

6 Lower deflector SC4042 1 Setscrew M12 x 35 FAS2679P 2
    Plain washer M12 FAS2345P 2
    Locknut M12 FAS2334 2 

7 Swivel chute base SC4221 1 

8 Clamp segment SC4332 2 Setscrew M10 x 35 FAS2656P 8
    Locknut M10 FAS2333 8 

9 Motor cover SC4333 1 Setscrew M10 x 35 FAS2656P 2
    Plain washer M10 FAS2344P 2
    Locknut M10 FAS2333 2 

10 Motor cover spacer SC4376 1 

11 Spacer segment - small SC3707 2 

12 Spacer segment - large SC3708 1 

13 Gear - 25mm shaft SC4208 1 Setscrew M8 x 25 FAS2629P 1
    Plain washer 30 x 8 x 5 FAS2408P 1
    Spring washer M8 FAS2353P 1 

14 Spacer   SC4209 1 

15 Hydraulic motor 200cc HYD5232 1 Setscrew M12 x 35  FAS2679P 2
    Plain washer M12 FAS2345P 2
    Locknut M12 FAS2334 2
    Bonded seal 1/2ò BSP HYD4204 2
    M/M union 1/2ò x  1/4ò BSP HYD1114 2
    Key 8 x 7 x 30mm FAS8134 1
    Seal Kit  -  Brevini (SAM) HYD4891 1 

16 Hose clamp   HYD1960 5 Setscrew M8 x 35 FAS2631P 5 

17 Inspection panel SC5226 1 Plain washer M8 FAS2343P 4
    Locknut M8 FAS2332 4 

18 Housing top SC5225 1 Grease nipple 1/4" BSF BRG5004 4
    Setscrew M12 x 35 FAS2679P 8
    Plain washer M12 FAS2345P 16
    Locknut M12 FAS2334 8 

19 Upper inspection panel SC3909 1 Plain washer M8 FAS2343P 5
    Locknut M8 FAS2332 5 

20  Latch arm SC4585 1 Plain washer M10  FAS2344P 2
    Plain washer M10 form G FAS2344GP 1
    Locknut M10 FAS2333 2 

21 Lower feed slide SC4335 1 Setscrew M12 x 30 FAS2678P 2
    Plain washer M12 FAS2345P 6
    Locknut M12 FAS2334 3  

22 Upper feed slide SC5227 1 Cup square bolt M10 x 20 FAS9261P 2
    Plain washer M10 FAS2344P 2
    Locknut M10 FAS2333 2 

23 Inclined chute ram CYL1084 1 Pivot bush - deflector SC3297 1
    Bolt M12 x 80  FAS9688P 1
    Pivot bush - ram body SC4048 1
    Bolt M12 x 90 FAS9690P 1
    Plain washer M12 FAS2345P 2
    Locknut M12 FAS2334 2 

11 



RIGHT HAND CHUTE & HOUSING 

Ref Description       Part No. Qôty. Associated components Part No. Qôty. 

Right hand chute kit SC5205 1 
(comprising all items) 

1 Deflector strip SC3179 1 Cup square bolt M8 x 20 FAS9241P 3
    Plain washer M8 FAS2343P 3
    Locknut M8 FAS2332 3 

2 Deflector SC5233 1 Bolt M12 x 55 FAS9683P 2
    Plain washer M12 FAS2345P 2
    Locknut M12 FAS2334 2 

3 Connecting link - top SC3627 1 Bolt M12 x 50 FAS9682P 1
    Bolt M12 x 45 FAS9681P 1
    Plain washer M12 FAS2345P 2
    Locknut M12 FAS2334 2 

4 Upper chute SC5232 1 Bolt M12 x 55 FAS9683P 2
    Plain washer M12 FAS2345P 2
    Locknut M12 FAS2334 2 

5 Outlet chute - lower SC3620 1 Bolt M12 x 50 FAS9682P 2
    Plain washer M12 FAS2345P 2
    Locknut M12 FAS2334 2 

6 Housing top - right hand chute SC4649 1 Setscrew M12 x 30 FAS2678P 8
    Plain washer M12 FAS2345P 16
    Locknut M12 FAS2334 8 

7 Chute ram CYL1084 1 Pin - housing SC1379 1
    Pin - chute TRM0738 1
    Spring tension pin 8 x 40 FAS4131S 4 

8 Upper inspection panel SC3909 1 Plain washer M8 FAS2343P 5
    Locknut M8 FAS2332 5 

9 Chute connecting link SC3618 2 Setscrew M12 x 40 FAS2680P 2
    Plain washer M12 FAS2345P 2
    Locknut M12 FAS2334 2 

12 



Ref. Description       Part No. Qôty. Associated components Part No. Qôty. 

1 Gearbox guard outer SC5249 1 Setscrew M8 x 16 FAS2625P 2
   Plain washer M8 FAS2343P 2 

2 Retaining disc SC3226 1  

3 Bed chain speed indicator SC3227 1 Plain washer M12  FAS2345P 1
    Disc spring SPR7012 1
    Locknut M12 FAS2334 1 

4 Indicator mount disc SC3813 1 Threaded bar SC3820 1
   Plain nut M12 FAS2304P 1 

5 Gearbox guard inner SC5248 1 Setscrew M12 x 20 FAS2675P 4
    Shakeproof washer M12 FAS9202P 4 

6 Gearbox SC4875 1 Key 12 x 8 x 140 FAS8140 1
    Setscrew M12 x 35 FAS2679P 6
    Shakeproof washer M12 FAS9202P 6 

7 Gearbox mounting plate SC5247 1 Setscrew M12 x 35 FAS2679P 4
    Plain washer M12 FAS2345P 8
    Locknut M12 FAS2334 4 

8 Gasket SC3067 1 

9 Hydraulic motor 200cc HYD5232 1 Setscrew M12 x 35 FAS2679P 2
    Plain washer M12 FAS2345P 2
    Bonded seal 

1
/2ò BSP HYD4204 2

    M/M union 
1
/2ò x 

1
/2"  HYD1013 2

    Key 8 x 7 x 30 FAS8134 1
    Seal Kit - Brevini (SAM) HYD4891 1 

BED CHAIN DRIVE 

13 


